Ingersoll
HOME
TRACTORS

ATTACHMENTS

INDEX PAINT ENGINES

casecoltingersoll.com

FRONT CUT TRACTORS
5018CD AND 5020V
Parts Catalog 8-3320

GENERAL INFO




INDEX MODEL 5012, 5016 AND 5018 FRONT CUT MOWERS

PRODUCT IDENTIFICATION NUMBERS (P.I.N.)
OR SERIAL NUMBERS (S/N)

The P.LN. for your front cut mower is located on a sticker
placed on the inside of the base near the battery. Other
components will have the P.LN. attached individually.
Example (engines, transmissions, etc.).

ENGINE IDENTIFICATION

TRACTOR MODEL ENGINE MODEL
5018CD* BRIGGS Et STRATTON
CORPORATION

ENGINE MODEL 422447
SPEC. NO. 1277

5020Vv* BRIGGS & STRATTON
CORPORATION (VANGUARD)

ENGINE MODEL 351447
SPEC. 1192

IMPORTANT NOTICE:

In this catalog Briggs & Stratton engine parts and warranty are handled by the engine manufacturer.

CONTACT YOUR LOCAL ENGINE DISTRIBUTOR

casecoltingersoll.com



MAIN GENERAL INFORMATION

INDEX

INDEX

There is an index at the front of this catalog. The
front index is an alphabetical index of the major
groups or assemblies.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
guantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

OI/L - “Obtain locally”

“Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All orders must include the following information:

1. Correct part number.

PARTS ORDERS

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand (RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ'D
C 55159 CYLINDER ASSY - r€ar SEEING ...eeeieeeeiiiiiiiiieaa e e eiiiieiee e e eiaieeeee e e 1

28 C 56208 SOCKET ASSY -rear CYliNder........cccveveeeeiiiiiiiieeee e 1
29 C 55956 PLUG - adjusting, SOCKEL @SSY ....uvvieeeiiiiiiiiiiiiee e e s iiineeee e e e e e s seiinieeeeeae s 1
30 C 55957 SEAT- socket, Dall.........cooiiiiii e 2
31 C 56210 SPRING-SOCKEL .....cciittiieeiiiiie ettt e e e ebae e e 1
32 C 56209 SEAT - SOCKEE SPIING «..eeveiiiiieee ettt e e 1
33 G 45175 CLAMP ASSY - SOCKEL ASSY ..eeeiuvvviieiiiiiieiiiiiie et et e siee e 1
16- 836 BOLT-1/2"X2-1/4" N.F. NEX..etiiiiiiiieiiiiii ettt 1

34 132- 104 [ LN B oT 0 1 (= T 30 e 1
35 C 55889 STUD - ball, socket & CYIINAET ........evviiieeeeeeieeeeee e 2
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..eeieiiiiiiie ittt e seaee e 4
37 92- 4 LOCK WASHER - 1/4"SAE .....oooii ettt 4

casecoltingersoll.com



MAIN ALPHABETICAL INDEX

Engine and Attaching Parts — 5018CD................ 5 Drive Assembly L.H. (5020V) .....cccceevvvvinnnnee. 27
Engine and Attaching Parts — 5020V.................... 7 Steering Cable Kit (5020V) ........cccccvvvvvereeenennnns 29
Electrical ClutCh........cccvviiiiieiii e, 9 LIft LEVET e 29
Fuel SYStem.........ooiiiiiiiii e 9 Transmission and Drive Chains (5018CD) ...... 31
Base ASSEMDIY ......ccoviiiiiiiiii e 11 Cross Shaft, Transmission (5018CD).............. 33
BOAY ..ot 13 Pulley Drive and Cross Shaft (5020V)............. 33
Rear WeightsS ... 15 Hydraulic System (5020V) .......cccccceveeeiiiiiinnnee. 35
Seat Lid and Steering........cccoccceeeeeeeeiiccivneeneeeenn, 17 Wiring Diagram .......ccccceeeeeeeiiiiiiiineeeee e 37
Single Tail Whee€l............cccccvveeieiieeeeee, 19 DECAlS ... 39
Dual Tail Wheel — DW10 ...........coovvvvivireeeeenieins 19 Deck Lift, Electric — Wench Style..................... 41
Dual Tail Wheel = DTW10..........ccccvvviveeeeeeerienns 21 Deck Lift, Electric — Cylinder Style................... 43
Parking Brake ........cccoovovciiiieiiieecsissieieeee e e 23 ZT Transmission (5020V) ......ccccceveeevviinvvnneennnn. 45
Drive Assembly R.H. (5020V).......ccccccvveeeeeiiinnns 25 Pump, Hydro (5020V) .......ccoovvvvvveieeeeee e a7

casecoltingersoll.com



Ingersoll

INDEX

Paint & Oil

PAINT

Power Red Gloss
16-ounce Aerosol Can........ C28484

Quart......ccoeeveiiiiiieeen C28485
Power White

16-ounce Aerosol Can........ C28812

Quart......ccooeeeiiiiiin e, C28845

(Older 600 Series)
16-ounce Aerosol Can........ C28847
Quart......ccoeeeeeieeviieeeeeeiinnnn, C28848

(6000 Series)
16-ounce Aerosol Can........ C28853
Quart.....ccooeeeiiiiiiiie C28854

(Older 400 Series)
16-ounce Aerosol Can........ C28846
Quart.....ccccceeeeeeeeeeeeeein, C28852

Black, Semi Gloss
16-ounce Aerosol Can........ C28849
Quart ......cooeveiveiiiee C28850

Black, High Heat
16-ounce Aerosol Can........ C28851

16-ounce Aerosol Can........ C30870

M & W Plum
16-ounce Aerosol Can........ 10-5688

16-ounce Aerosol Can........ C38444
Quart......coooeiviiiiiie C38982

Odyssey Charcoal Grey
16-ounce Aerosol Can........ C47171

HYDRAULIC OIL

20W40, Use 32 Degrees and above.
12-Quart Case............. C32778

5W20, Use Below 32 Degrees.
12-Quart Case............. C32777

casecoltingersoll.com




INDEX ENGINE AND ATTACHING PARTS (5018CD)
BRIGGS AND STRATTON

casecoltingersoll.com



INDEX

©Coo~NOOThr,WNEM

NNNNNNNNRPRRRERRERRRR
NOUBRWNROOOONDOUIANWNRO

m

PART NO.
C41674
C37533
221-1413
113-104
131-911
C37546
C37537
C41015
C37539
C32455
221-411
C37531
C42240
C37543
C37544
C34374
121-21
C37819
C37820
C39403
113-207
192-21
C45077
C45078
C45079
187-1328
C33444
187-1041

ENGINE AND ATTACHING PARTS (5018CD)

BRIGGS AND STRATTON

(See your local distributor for internal parts and warranty)

DESCRIPTION

ENGINE - Briggs & Stratton model 422447, Spec. 1277 (18 hp) (5018CD) ............

DUCT - air (use before S/N 14178235) .......cccccvvveveennn.
ELBOW - Street 3/8”.......ovvviiiiieeiiiiiee e
BOLT - 5/16" - 18 X 1-1/4" ..c..eeeieiiiiie e
NUT = 5/16" = 18 .vveieeiiieie ettt ettt
PLUG - PIPE 3/8" ..ottt
SHAFT - Stub e,
KEY = L/4" X LA X 17ttt
PULLEY - drive (use C32199 set SCrew) ..........cccuveeeee.
RETAINER - starter cable..........ccccvvevviiieiiiiiiiee e,
ELBOW - Street 1/8”......oovi i
UNIT - 0il SENAING .oevvvieeiiiiiieeece e
HARNESS - W€ ....veiiiiiiiiie et
PRECLEANER .......cciiiiiiii e
FILTER - @1 .
L T = o | SR
BOLT - 1/4” - 20 flange 10CK..........oeeeiiiieiiiiiiiie e
CABLE - ChOKE.......uuuiiccccccccc e
CABLE - throttle .........cooiiiiiiiiieeee e
SCREW - #12 X 1/27...iiiiiiie ettt
BOLT - 3/8" - 16 X 1" ooiiiieiee et
LOCKWASHER - 3/8" ..ottt
DUCT - air (use S/N 14178235 and after) ....................
DEFLECTOR - air, front (use S/N 14178235 and after)
DEFLECTOR - air, rear (use S/N 14178235 and after)
BOLT - #8 - 18 X 3/8" ...t
DEFLECTOR - exhaust...........c.ccevvvvvivieiiiiiiiiviiiininieneinnns
SCREW -#8 - 32 X 3/8" ...ovvieeiiiee et

casecoltingersoll.com



INDFX ENGINE AND ATTACHING PARTS
BRIGGS Et STRATTON VANGUARD MODEL (5020V)

INDFEX

casecoltingersoll.com



INDEX

kOCO\lCD(J‘I-bOOI\)I—‘m

NRNNRNNNNNNNRERRRRRRRE R
PONVOODURWNRPOOWONOUOBANRO

INDEX

O©CoOoO~NOOOTDS,WNPE

PART NO.
C45915
C37544
C37543
113-104
131-911
C32455
C44244
C44243
113-103
C45105
C45109
C45111
C45273
C28294
217-1085
C33949
218-5154
C37531
C37537
192-21
113-207
C37539
C41015
C44862
C37819
C37820
C39403
C42240

C44857
BR93805
C44858
C44859
C44860
C44861
C46079
C45094
C34361
C34239
C44865
C44866
C34374
C44868
C44869
113-3
195-102
131 -934
C44328

ENGINE AND ATTACHING PARTS

BRIGGS Et STRATTON VANGUARD MODEL (5020V)
(See your local engine dealer for other parts and repairs)

DESCRIPTION

ENGINE - Briggs & Stratton Vanguard Model (20 hp) (5020V)..........cccucc.....
ELEMENT = @IF CIEANET ....ciiiiiiiee ettt
PRE-CLEANER.......coiiiiiiiii ittt sttt
BOLT = 5/16" - 18 X L-1/4" ..ottt et saree e
NUT - 5/16” - 18 flaNGe 10CK .....coieiieiiiiiiii e
O I PRSP
PIPE = @XNAUST ...ttt
BRACKET - @XNAUSE PIPE.....uteieiiiieiiieiiiiiie ettt
BOLT = 5/16" — 18 X 17 .ereiieiiieieeicieie e s sttt e e sttt e e sttt et e e e s sntre e e s snsaeeessnneees
D10 O I 010 11T G U o] o 1= SRR
(D10 1@ I o To 11 (o] 3 o P UPRPPPRR
SUPPORT - dUCE fIONT......viiiiiiiiice et
SCREW = MB X L0 uueiiiiiiiiiee ittt ettt st st e s nnbee e e s anees
CLAMP = @XNAUST .....eeiiiiiiiiiee ettt s
FITTING - street elbow, 1/4” NPT 45 ...t
NIPPLE - PIPE 3.5 oottt ettt sttt e e st e e e snnaee s
PLUG = 1/27 = 20ttt ettt ettt ettt a e st e e e st a e s enanee s
UNIT = Ol SENAING ..eeiiiiiiiiie et
SHAFT = StUD o
LOCKWASHER - 3/8 ....coiiiiiie ettt ettt ettt et e e staee e staee e e snrana e
BOLT = 3/8" = 168 X 7 1ieeiie it ettt ettt e st e e st ae e e s eseaa e e s snnaae e e snnneee s
PULLEY - engine (USe 83-55 SEt SCIEW).......ccuvriieieeeeiiiiirireee e e e e e s eeiinveeeee e
N N 1 G 5 Gt RO
MUFFLER ...ttt e e st e e st e e s nnnaeee s
CABLE - ChOKE ...ttt
CABLE - throttle ..ot
SCREW = #12 X L/27 .ottt ettt ae et e e e e enbee e e nees
HARNESS - W ..ttt e e e e e s

BOOSTER FAN AND REMOTE OIL FILTER (5020V)

SCREEN - FOALNG - teeetiieeeieee ettt e e e e e e e e
[N T o1 o PSSR
SPACER = AN ..eiiiiiiie e
ADAPTOR = 0l 1. ttiie ettt st e st e e s st e e e sbae e e e sbaeeeeane
CTANS] (Sl I To F- o (o ) (USRS
PLUG = PIPE /87 ..ottt e e e e e e e e e e e e e e nnnnnees
ELBOW - 00°... ittt sttt sttt sttt st e et e e nnnee s
ELBOW - 90°... ittt sttt sttt e e
FILTER = 0l c.utiiiie ittt ettt ae et a e e s snnneee s
MOUNT = Ol fIEE ettt e
HOSE AND FITTING ..ooiiiiiiiiie ettt e stee e sitae e e sntaee e s snnaeaaean
BOLT = 1/47 = 20 X /A oottt e e tee e ttea e s sntae e e e snbaeaeeans
WASHER = 5/18” ...cii ittt tee et e et e e st e e e staee e e s snraeaeeans
NUT = 2/47 = 20 ettt sttt e et e e e st e e e s snbae e e s snbeeaeean
BRACKET = MOUNT ...ttt s

casecoltingersoll.com



INDEX

INDEX

casecoltingersoll.com



OCoO~NOOUIT,WNEM

B R R R
AWNRO

OCoO~NOOUIA,WNPE

NDEX

n

PART NO.
C37511
C37549
C37550
C37551
C37552
C37553
C37562
C31615
NSS
192-21
C31614
192-22
113-335
114-203

INDEX

C37554
C44027
214-103
195-521
C45334
221-1101
C37811
131-911
C34189
C32455
C45333
C45061
C45062
113-5
131-71
113-103

ELECTRIC CLUTCH (PTO)

DESCRIPTION

CLUTCH ASSEMBLY ...ttt ettt et sraeaa e
BRAKE - CIULCR ...t
ARMATURE - ClIUECH ..o
ROTOR - CIULCN ...
KIT-spring and nut (38acCh) ..........cccviiiiiii e
COIL - CIULCR .t
BRACKET - ClUtCh StOP ...t
WASHER - retaining .....cccvvveeieiee e e e e e
WASHER - 1" et
LOCKWASHER - 3/8" ...ttt
WASHER = 1-1/8" ...ttt
LOCKWASHER - 7/16" ....coiiiii ettt
BOLT = 7/16" = 14 X 3/A” ..ottt
BOLT - 3/8" = 24 X 1-1/2" ettt

FUEL SYSTEM

FILTER = TUEL...ciiiiiiie ettt
HOSE - fuel (cutto length) ...,
CLAMP = NOSE ...eiiiitiiie ettt ettt et e e s nnneee e
WASHER = 5/168” ..ottt ittt
CAP - fuel tank (with gauge) (2-1/4" threads) (use on plastic tank)
NIPPLE - PIPE 1/8” ..ttt
VALVE - ShUL Off ...
NUT - 5/16” - 18 flange 10CK .......ccuvviieiiiiie e
(01U Y 11 ] SR
(O I |y e {1 1= I 1] = R
TANK - fuel (2-1/4" filler tube) (PlastiC) .........cceeeiiiiiiiiiiiiieie e,
BRACKET - fuel tank ........couiiiiiiiiee e
STRAP - fuel tank ...
BOLT - 1/47 = 20 X L1-1/27 oottt
NUT = 2/47 = 20 [OCK ....eveeieiiiiiii et
BOLT - 5/16" - 18 X 17 oeiieiiiiiieeiieite et see et

casecoltingersoll.com



INDEX

casecoltingersoll.com



INDEX

OCO~NOOUIAAWNREFLEM

OARRADRARADRDNDINDNDNOWWWWWWWWWWWRNRNNNNNNNNNRPRPRRPRRRRRR
COMVOURWNRPOOONOTNRARRNNRPOOONOURWNRPOOONOUNWNEREO

n

PART NO.
C45924
C46081
C37575
C37574
C37573
C37578
C37579
C37577
C37583
C37603
C37576
C37586
113-417
113-441
113-210
195-106
192-23
195-104
131-938
129-105
132-310
C37595
C38864
182-553
C37521
193-1000
C38594
131-71
129-103
192-21
113-213
C37815
C37816
113-4
C44250
C45099
C45095
C27501
C25370
C45102
C45121
131-938
195-104
192-20
113-219
C44242
113-103
131-911
113-102
131-1182
195-533
C44403

BASE ASSEMBLY

DESCRIPTION

BASE = 5018CD ...t
BASE - 5020V ....cooeitiiiieeei ettt e a e e e e aaaes
ARM - deck lift R.H. (BOL18CD)......ccciiiiiiieeiiiiieeeiiiee e siiee e siieee e
ARM - front L.H. (BOL8CD).....cccccuiiieiiiiiieeiiiieeeesiieee e ssiieee e siaee e
ARM - front R.H. 5OL18CD) .....cccoiiiiiieiieee et
PIN - CrOSS DAI .covvviiiiiiicieeee e
BAR = CIOSS . it
TUBE = WITE eeeei e s e e
LOCK - forward NOSE AOWN......ccccvieeiviieieeeieeeviee e e e e e eeens
TUBE - drive idler (5018CD) .......cccoiiiiieiiiiiieeiieee e
BUSHING - deck lift arm (3/8” 10NQ)......cuuvveiriiieieiiiiie e
BUSHING - pIVOL (1/27 10NG)..eeiiiviieieiiiieee et
BOLT - 1727 = 13 X 1-1/47 oo
BOLT - 1/2 =13 X 2-1/4 ..o
BOLT - 3/87 = 16 X 37 oottt e e et eaenaees
WASHER - 1/27 e
LOCKWASHER - 1/27 ...t
WASHER - 3/87 ...ttt e r e
NUT - flange 10CK 3/8” = 16.....ccccoiieeiiieiieee e
I L I I 2t 1 S
[ VIR o 1 (=T < S G A
SPRING - idIer tENSION ...ccveiiiiieeeeeee et e e e e e
PULLEY - idler (5018CD).....ccccuteiiiiiieiiiiieesciieee e ssivee e ssievee e
SCREW - maching #10-32X5/8"........ooiiiieeieieeeeeeeeeeeeee e
SWITCH - SAELY ..ottt
NUT = 1OCK #1032 ...t
ARM - deck lift L.H. (5018CD).......ccciiiiiiieeiiiiieeiiiiieeessieeeeesineeeens
IO I (o Tod S I 2 e
NG I <t < T
LOCKWASHER = 3/87 ...ttt
BOLT - 3/8" - 16 X 2-1/4" (5018CD) ....evvveeeeiiiiriiiiieeee e e eerinineneeeens
SPRING - [ift @SSISt ..ciiiiveiiieieiiiiieeee e e eaaaaaas
CABLE = Lift et e e
BOLT = 1/47 — 20 X 17 oot r e
ARM - deck R.H. (5020V) ...cccoiiiieeiiiiee e
ARM - deck L.H. (5020V) .....ciiiiiiieiiiiiiieeiitiiee e erieee e esieee e siaee e
ARM - 0dIer (5020V) ....vviiieiiiiee ettt sraee e
BEARING - flange (5020V) ....cccoiuieeeiiiiieeesiieee s siieee e sniiee e e snineea e
PULLEY - “V”idler (5020V).....cccciiiiiiiiieeee et siivnee e
BUSHING - pulley (5020V) .....vvieieeeiiiiiiiiieeece e ee e
PULLEY - idler, flat (5020V)........cccciiiiieeeee e
NUT - 3/8" - 16 flange 10CK .....cccoeviiiiieee e
WASHER - 3/8" (5020V) ...vveiieiee ettt e e esteee e e e e
LOCKWASHER. ..ottt
BOLT - 3/8" - 16 X 2" (5020V) ...ccvveeeeeciieee e sieee et sivnea e
SPRING - extension (5020V) .......coocueiiiiiiereiieee e
BOLT - 5/16"- 18X 1"(5020V) ...ccvveeeeiciiiieeeciieee e st sivee e
NUT - 5/16" - 18 flange 10CK (5020V) .....cccovvvieeiiiiiieeeiiiiieeesiieeeens
BOLT - 5/16" = 18 X /A7 ..ot
NUT - 1/2" - 13 10CK (5020V) ....ccoiiiiiiiieeee e
WASHER - 1/27 (5020V) ..utviiiiiee et sivnee e sarrne e
GUARD - belt (5020V) ...ccooiiiieeieee e

casecoltingersoll.com



INDEX

casecoltingersoll.com



INDEX

OCO~NOOUITRAWNNEM

AR WOWWWWWWWWWWNNDNDNDNNNNNNNNNNNNRPRRRERRE
WNPPOOO~NOODUPRARWWWNRPOOOOWOOMOOMOOMOONNOOOUITANPOOONORLO

n

PART NO.
C44954
C39534
C40645
C41163
C44844
C37824
C45084
C41944
C41945
C42053
C43012
193-1000
131-71
113-102
195-102
131-911
131-1352
113-425
131-70
C37818
C37581
C39524
C39525
C39526
C44955
C44956
C44957
C44958
C41175
C41179
C44975
C44977
113-118
195-103
131-911
C34808
C42056
C42057
C44973
131-971
C44035
C35067
C37631
111-132
C42056
182-573
C39403
192-19
C34117

BODY

DESCRIPTION

FENDER - R.H. (shown) (5020V) ......ccccceeviiieeeiiiee e
FENDER - L.H. (5020V) ..ottt
COVER - DACK.....ci ittt
BAR - handle (optional)........cccceveeeiiiiiiiiiieiee e
BEARING - rear wheel fork........cccccovvcieeiiiine e
BRACKET - SUPPOI ...ttt
STUD - faSIENEN ..o
GROMMET - faStENEr ......vieiiiiiiee e
PANEL - dash ......euiiiiiiiiiiie e
MOUNT = TUBDEN ...
NUT = 10CK #10-32 ...t
NUT = 2/4" = 20 [OCK....cvvieeiiiiie ittt
BOLT - 5/16" X 18 X 3/4” ..ottt
WASHER = 1/47 ..ottt
NUT - 5/16" - 18 flange 1oCK.........cccvveverieieiieeee e,
NUT - 3/8" - 16 flange 10CK ........ccoviiiiiiiiiiie e,
BOLT - 1/27 = 13 X 37 1o itieeeeiieeee e ssiieee e ssiteee e siieee e staee e staeee e
NUT = 2727 1OCK .. ceveeee ettt
MOUNT - body, rUbber..........vveiiieee e
WASHER - mount, body ........cccoovviiiiiiiiiee e
PAD - fender (5020V).......ccoiiiiiiiiiiee i
PAD - footrest, front L.H........oovvviiiiiiicce e,
PAD - footrest, front R.H. (ShOWN) .......cccooivniiiiiiiiiiiiiieees
PAD - footrest, rear L.H. (5018CD).........cceeiiiiiiiiiiiiiiieieeenees
PAD - footrest, rear R.H. (5018CD) ........cueeiieiiiiiiiiiieeiaeeeeee
PAD - footrest, rear L.H. (5020V).......ccceeiiiiiiiiiiiiiieeeeeeiiie,
PAD - footrest, rear R.H. (5020V) .......ccceeeeeiiiiiiiieneeeee e
SKIRT - L.H. (5018CD) ....vvtiiiiiiiiieeiiiiee et
SKIRT - R.H. (B018CD).....ceiiiiiiiieiiiiiie e
SKIRT - L.H. (5020V) ..ottt
SKIRT - R.H. (5020V) ...t
BOLT - 5/16" — 18 X 5/8" .....ovveeeiiiie ettt
WASHER = 5/16" ...ttt
NUT - 5/16" - 18 flange 10CK..........ccovviiiiiiiiiiiiiec e

BOLT - 1/4” - 20 x 3/4” self-tap (5018CD)

BOLT - 5/16" - 18 X 5/8” black........ccovcvveeiiiiieeeiiiie e
BOLT - 5/16" - 18 X 1-3/4” blackK ........ccocveeviiiieeiiiiie e
PLATE = fACE c.utti ittt
NUT - #8 - 32 flange [0CK .......cooiiiiiiiiiiiiee e
TRIM - 27" (cutto length) ...,
BUMPER - NYION ...ttt e
GRIP - handle ........cceoiiiiiiiii e
BOLT - 5/16" - 18 X 3/4” CAIfiage ....cvvvveeereeeeeiiiiinineneeeeessninenns
SCREW - 5/16" - 18 X 5/8” blacK.........cccceccvvveeiiiiie e,
SCREW - #10-24 X 12" ..ooeeioieie et sene e siana e
SCREW = #12 X 1/27.. oottt
LOCKWASHER - 1/4" ....ooiiiiiiie ettt seee e
NUT - #10 - 24 flange [0CK .......ccooiiiiiiiiiiiiieieeee e

casecoltingersoll.com



INDEX

casecoltingersoll.com



INDEX

OCoO~NOOUITA,WNEM

PR R R
AWNRO

n

PART NO.
C37810
C37958
113-103
192-20
195-103
113-259
131-1352
NSS
113-213
195-525
131-1352
113-650
195-541
131-356

REAR WEIGHTS

DESCRIPTION REQ'D
LY e I - 1 USSP 1
WEIGHT = &I L3 1D 1ttt e s e e e e ntae e e e nnes 2
BOLT- 5/16" = 18 X L7 ..etiiieiiiiiieieiieieesettte e s sttt e e s nstae e e s st e e s st e e s sstaeeeeansbeeeeanbeneeenes 2
LOCKWASHER - 5/16" .......oiiiieciiie ettt ettt etae et e e et a e e sntae e e e s 2
WASHER = 5/18” ...cii ittt sttt sttt e e et e e et e e s s e e e e 2
BOLT = 3/8” = 16 X 4-1/2" ..ottt ettt sttt e et ee e et e e e s snbaeeeeanes 2
NUT - 3/8”" - 16 flange 10CK .......coo it e 2
WEIGHT - tail 48 Ib. (order as W48 whole goods)........cccccceeeeeiiiiciiieireee e 2
BOLT = 3/87 = 168 X 2-1/A47 ...ttt ettt e e e 2
WASHER = 3/87 ...ttt ettt e et e e et be e e e e e e e e e nrae e e nes 2
NUT - 3/8” - 16 flaNge 10CK ......ccoiiiiiiiiiiie e 2
BOLT - 5/8" = 11 X B-1/2" ...ttt ettt ettt e e e e e et e e e e nbe e e e 2
WASHER = 5/87 ...ttt ettt et e e e e st ae e e s st e e e e e nbe e e e e ntaeeeeees 4
N[O oY £ (o Tod G PRSP 2

casecoltingersoll.com



INDEX

casecoltingersoll.com



INDEX

(Q\lG)U‘I-b(AJI\JI—‘m

AAADRAARARARNRDWWWWWWWWWWNNNNNNNNRPRPRPRRERRRR R
NOORWMNNROOONONROMNFRPOOONOUNRPRPOOOONDUIWNER O

BB
© 00

PART NO.
C44237
C37840
C37841
C42895
C37842
C44915
C44481
C42896
C32455
C45537
C43202
C37826
C37851
C37837
C37521
C37631
NSS
C37705
C37616
C37852
195-103
131-69
113-4
195-520
131-71
113-103
182-528
193-1000
111-114
195-102
131-71
113-3
C42359
113-3
192-19
182-525
192-18
C44498
C37787
C25165
111-204
192-20
C41956
131-71
NSS
C22947
C43137
C43438

SEAT LID AND STEERING

DESCRIPTION

LID = SEAL ... e e
BRACKET - [€VEI IOCK ... .ciceeiiiieeeeee et
LATCH = 1EVEI LOCK ...t
BUSHING - (also order C42896) .........ccceeeviivieeeiiiieeeeiieeeeenieee e
BEARING = DIOCK ..ot
[ R o S (= T= Y o o RSP
(AN O o I =TT [ o [T
BRACKET - steering cable end ...........ccccceveeeiiiiciiiieeeee e,
RETAINER - harness, seat lid ...........cccveeeeiiiiiiiiieee e
SWITCH = SEAL ... i

SPRING - latch, seat lid ........c..evviiiiiii e
SPRING - bracket, lever 10CK ...
SWITCH - SAFELY ..viiie it
GRIP - handle ........cueeiiiiiiii e
CABLE - steering (5020V) (s€€ page 29) ....ccceeeevevviivivieeeeeeeeeescennnen
CABLE - steering (5018CD)......ccuuiiieeiiiiiiiiiiieee e crciiiree e e e
CLAMP - steering Cable ........ccuvviiieiie e
PROP - S€aLt lid ....eveeeeiiiiiee e
WASHER = 5/168” ....ciiiiiiiie ittt
NN L I B PSSP
BOLT - 1/47 = 20 X 17 c.oeeeee ettt ettt et
WASHER = 1747 ..ot
NUT = 2/47 = 20 [OCK ... evvvieiiiiiie ettt ee e
BOLT - 5/16" — 18 X 17 .oiieiciiiieiiiiiie e sieee e seee e s stee e snee e e
SCREW = #10 - 32 X 127 .eeeieieeiee ettt ee e ee e
NUT = #10 - 32 ettt e e e nnae e e e e
BOLT - 1/4”" - 20 X 1-1/2" CAITIAgE ...uvveeeeeeeieiiirireeeeeeeeesiiinneeeeaeeee e
WASHER = L/4” ..ot
NUT = 2/47 = 20 [OCK .....eeeiiiiiiiie ettt
BOLT = 1/47 = 20 X 3/A" .ottt
BOLT 1/4" = 20 X 27 oottt ettt et e e nntae e e entae e e
BOLT = 1/47 = 20 X 3/A7 .ottt
LOCKWASHER - 1/4” ...oooio ettt
SCREW - #10 - 32 X 3/8” weeeieiiiiieeeeiiiee e steee e siiee e see e
LOCKWASHER - 3/16" ....cciiiiieiiiiiie ettt
SPACER. ...ttt araeaeean
GROMMET - L/27 X 1" oottt ettt
GROMMET - 17" X 1-3/47 .. oooii ettt
BOLT = 5/16"- 18 X 17 ...itiieeeiiiie ettt ettt
LOCKWASHER - 5/16" ...ttt
TRIM - (23-1/2" piece, cutto length) .......ccccveeveeeiiiiicee e,
NUT = 2/47 = 20 [OCK .....eeeiiiiiiiie et
KIT - arm rest (optional) (order as machinery item BDS13)

TIE - NYION it
SPRING = SBAL .o
N O] T |

casecoltingersoll.com



casecoltingersoll.com



OCoOoO~NO UL W

~NoO O~ WNPRE

10
11
12
13

14
15
16

F. PART NO.
C37854
C37855
C44499
C37857
C37858
C37859
C37860
C37861
113-452
85-58
192-23
129-105
219-92

INDEX

C37863
NSS
C37865
C37866
C38230
C37915
C37869
C44499
C45636
C45634
C37824
C37860
113-2419
192-23
129-105
C37756
219-20
C38055
195-106
131-70

SINGLE TAIL WHEEL

DESCRIPTION

AXLE - WREEI ...
WHEEL ASSEMBLY - talil ....vvvviiiiiiiieciiiee e

BEARING - WHEEL.....cviiiiiiiie ettt

TIRE = 16 X 6.50 = 8 ..eiiiiiiiiie ittt

RIM - 8 (includes bearings) .......ccccvveveeeiiiiiiiiieeee e
FORK - tail Wheel......oeveiieiiiie e
COLLAR =SB L7ttt e e sbnee e snraee s
SPACER - tail Wheel fOrk ...
BOLT = 2/2 = 13 X 9-1/2 oottt
SCREW - set 5/16” - 18 x 1/2” square head ...........cccceevvvieeeniineeenns
LOCKWASHER - 1/2" ...ttt
NUT = 1727 13 ettt a e e ntae e e enees
FITTING - grease 90° 1/4” - 28 self tap (caster pivot) ...........cceeeeeen.

DUAL TAIL WHEEL (DW10)

AXLE - dual WhEEL......oieieieeiee e
FORK - tail wheel (use C45645 and 113-448)......ccccccccccvveeiivvneennnnn
BRACKET - MOUNLING ....coiiiiiiiiieiee et e e e e srvnne e e
TUBE - DIOCK ..o
LAY @ - LR

BEARING - 17 oottt et
COLLAR =SB 17 .ottt ettt eaae e
BOLT - 1/27 - 13 X 6-1/27 .ottt
LOCKWASHER - 1/27 ..ottt
NUT - 1/27 = 13 ettt ee st ee s tre e sae et e e st e e snreesneeas
SCREW - set 5/16” - 18 x 1/2” square head .............ccccceeveeeeeiinnnen,
FITTING - grease 1/4” - 28 self tap (castor pivot) ............cccvvvveeennnn.
BOLT - 1/27 - 13 X 8-1/2" ..ottt
WASHER = 1/27 .ottt e e e
NUT = 2/27 = L3 IOCK ... evviiiiiiiiie ettt

casecoltingersoll.com



DTW10 DUAL TAIL WHEEL

INDEX

casecoltingersoll.com



INDEX

(QOO\IG)U‘I-&(AJI\JI—‘%

PRRRRRRRERER
©CO~NOUNWNRO

20
21
21
22
23
24
25
26

PART NO.
219-20
C37824
C45610
C45645
C45618
C45689
C14919
195-2067
C45841
192-23
113-417
129-105
113-412
C45708
C37860
85-58
C37915
113-448
C37869
C44499
C45636
C45634
C45711
113-646
113-2606
131-356
C45746
113-208
131-1352
195-541

DTW10 DUAL TAIL WHEEL

DESCRIPTION

FITTING - lubrication 1/4” = 28 ...
BEARING - DaAll 17,
AXLE - dUual WhEEL.....coeeeee e
FORK = WHEEL.....coveieie e e
Y (@10 1Al = [T
ROD - @XI€ PIVOL..ceiiiii ittt e e e
WASHER - 17 X 1-3/47 ..o
WASHER = 1727 X A7 et ee e e e s e eeaee
WASHER - 1/27 X 1-3/8" .. oottt eens
LOCKWASHER - 1727 ..ot
BOLT - 1727 - 13 X 1-d/A7 oot
NUT = /27 = A8 et e e e e e e e e eaaaens
BOLT - 1727 - 13 X 1-3/47 .ot
MOUNT - axle, front eXIENSION .......cevviiieiiiieiie e
COLLAR = SBE L.t e e e s
SCREW - set 5/16” - 18 x 1/2” square head ............ccccceveeeeeiiinnnnnn,
TUBE-AXIE c.cvvviii ettt r e re e a e

BUSHING - tail wheel hub..........coooovviiiiiiee e,
BOLT = 5/8" = 11 X 7-1/2" cooooeeeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee et
BOLT = 5/8" = 11 X 117 ..iiiiieiiiiiiiieiieeirirererererererarerererersrererereraneren....
NUT = 5787 = 11 .ottt e b baberararaaes
PLATE - Stf@NEI v
BOLT = 3/87 - 16 X L-1/4" .ot vavavavavabaraveraranes
NUT - 3/8" - 16 flange 10CK .......cccoiiiiiiiiiiiie e
WASHER - 5/8" X 1-1/2" ..o

casecoltingersoll.com



INDEX

casecoltingersoll.com



INDEX

O©CoOoO~NNOOTA,WNEMT

e e ol
AWNRO

m

PART NO.

C37631
C37604
C37630
113-3
192-19
129-101
C37606
C37822
132-332
C37985
C37607
C37986
C37987
195-102
131-71

PARKING BRAKE
(also see drive assembly)

DESCRIPTION REQ'D
GRIP - hANAIE ... 1
HANDLE = DIAKE ...vviiiiiiiiie ettt ettt ettt ettt e e et e e e s st e e e s snbeeeessnbaeeeeane 1
BRACKET - StOP (5020V) ...uitiieeiiiiiiee ittt ettt sttt e e s snbee e s snbee e e s snbeeeeeanes 1
BOLT = 1747 = 20 X /A7 ..ottt ettt ettt e ettt e e s sebe e e e s sabeeeeeanes 4
LOCKWASHER - L/4 ..ottt ettt et 4
L o SRR 4
ROD - Brake (B0L18CD) .......vuiieiiiiie ettt e et e e e tae e e s e e e e e areas 1
(OB I o] - U (510720 Y PSSRSO 1
PIN - COEI 3/32 X A7 ettt ettt e e e e e et e e e e e e e e nnnbes 2
ROD - cross, brake (5018CD) (5020V brake rod not replaceable)............cccoocuuuneee. 1
BEARING - Cross rod (BOL8CD) .....uuuiiiieeeiiiiiiiiieeeee e e e e sittrne e e e e e e s s snrane e e e e e e s s sansanneeas 2
ROD - caliper (5018CD) (5020V see drive assembly).......ccccccceiviiiiiiiineeeece e, 2
SPRING - compression (5018CD) (5020V see drive assembly) .........ccccovveeeeeernnnns 2
WASHER = L/ .ot e e et e e e 2
N[O I I (o Tod Q2 {0 TP RP PR 2

casecoltingersoll.com



INDEX DRIVE ASSEMBLY RH.
(5020V)

casecoltingersoll.com



INDEX

@m\lmmbwl\)l—‘m

NNNNNNNRPRRERRRERRR R
OCURWNROOONOUAWNRO

27
28
29
30
33
34
35
36
37
38
39
40
41
42
43

NOTE:

PART NO.
C46087
C37730
C37731
C37732
132-332
C37733
C37724
131-71
C37725
195-102
C37736
C37737
C37738
C37739
C37740
C37657
C45399
C45166
C37743
C37744
195-104
NSS
C37747
192-21
129-103
C37763
C37652
C37656
113-120
113-134
192-21
129-103
C37754
218-5278
C37756
192-19
131-1102
C37616
C42895
113-4
C42896
193-1000
NSS

DRIVE ASSEMBLY RH.

(5020V)

DESCRIPTION

TRANSMISSION - ZT (see page 45 for parts)......ccocccvvvveeeeeennnns
BAND - Brake ......ccvveiiiiiiiie ettt
DRUM - Brake ......oooiiiiiieie e
AN [ T o SRR
PIN - COLEr 1/8” X 17 . .iiiiii ittt
ROD - BraKe ...
COLLAR - Brake rO0 ....cceveeeiiiiiiiiiiiie e st e e e siereeee e e e e e s enneees
NUT = 10CK L/4” = 20 ciiiie ettt et sraee e
SPRING . ....ciiiitiiie ittt
WASHER = L/47 ..ottt
SPACER.... ..ottt
RING - SNAP oot
GEAR .
BEARING ...ttt st e et e e
SPACER......c i
NUT = 1UQ L1727 = 20 oottt
PUMP - hydro R.H. (S€€ PAGE 47) ..coeiiiiieeiiiiiee et
LEVER - transmisSSion dUMP .......ceeeeiiiiieeiiiiiee e
BRACKET - dump lEVEr STOP ..eeoeiiiiiieiiiiiee et
SPRING - COMPIESSION....ciiiiiiiiiiieee ettt
WASHER = 3/87 ...ttt
ARM - transmission (S€e Page 29) ......ueeeieeeeiiiiiiiiiiiieee e eeiieeeeeens
BOLT - dump ValIVE ...t
LOCKWASHER - 5/16" .......oeiiiiiiiee ettt
NUT = 5/L16" = 18 ..eeiieeiiiiieeiitiiie ettt et e st e e e siree e e s snraeeeeanes
WHEEL ASSEMBLY ...ooiiiiiiiiiiite e

TIRE - 18 X 9.50 - 8.ttt

RIM = WNEEI ... e
BOLT - 5/16" - 18 X L1-3/4" ...ooee ettt
BOLT - 5/16" - 18 X 7-1/2" ...roeee ettt
LOCKWASHER - 3/8" ....cciiiiiieeeciiiee sttt e siiae e e sraee e
NUT = 3/8" = 16 cueiiieeiciiiie ettt et e ntee e e et e e erae e e e
ADAPTER - ..ottt
ADAPTER =90 ... ittt
SCREW - set 5/16” - 18 x 1/2" square head ............ccccceeeeeeiiinnnnen.
LOCKWASHER - 1/4" ...ooiiieie ettt ettt
NUT= 2747 220 oottt
CLAMP = CADIE ..ot
BUSHING - CABIE ....coiiiiiiiieiiee ettt
BOLT - 1/47 = 20 X 17 ettt
BRACKET - cable end ..........c..oueivieiiiiiee e
NUT = 10CK #10-32 ...ttt
CABLE - steering 58” (s€€ page 29) .....ccuveeeieieiiiiiiiiiieee e

See page 29 for steering cable kit.

casecoltingersoll.com



DRIVE ASSEMBLY L.H.

INDEX

casecoltingersoll.com



INDEX

woo\lowm.bool\nam

APBADRBWWWWWWWWNNNNNNNNNNRPERPERPERPRPERPRERE
NPFPOOONOURARWOOONOUTRARWNRPODOOOOUIAWNEO

43

NOTE:

PART NO.
C46087
C37730
C37731
C37732
132-332
C37733
C37724
131-71
C37725
195-102
C37736
C37737
C37738
C37739
C37740
C45398
C45165
C37743
C37744
195-103
NSS
C37747
192-21
129-103
NSS
113-120
113-134
192-21
129-103
C37754
218-5278
C37756
192-19
131-1102
C37616
C42895
113-4
C42896
193-1000
C37763
C37652
C37656
C37657

DRIVE ASSEMBLY L.H.

(5020V)

DESCRIPTION
TRANSMISSION - ZT (see page 45 for parts)
BAND - Brake ........ccccevviiieeiiiiieeneee e
DRUM - brake .......cccovvveieiiiiieiee e
NN (] o= o IS
PIN - cotter 1/8”" X 17 .....covviiiiieeiiiieee e
ROD - brake ........coovveeeiiiiiiiiiiee e
COLLAR =100 ..oeeeiiviiee et
NUT - 10CK 1/4" - 20..cciiiieiiiiie e
SPRING......coiiiiie et
WASHER - 1/4" ..o
SPACER.......iiii ettt
RING - SNAP ..o
GEAR ...
BEARING ...ttt
SPACER......ci i
PUMP - hydro L.H. (see page 47) .....cccccveeen....
LEVER - transmission dump.........ccccoevvveeennnnne.
BRACKET - dump lever stop .......cccceeevvverennnnne
SPRING - COMPresSioN........occuvveeiiiveeeeiiiieeenns
WASHER - 3/8" .....oviiiiiiie e
ARM - transmission (see page 29)......ccccceeeuuee
BOLT - dump leVver........cccuveeeieiiiiiiiiiieeeeeeeeee
LOCKWASHER - 5/16" ......cccvvveiiiiieeiiieee e
NUT = 5/16"- 18 ...eeevieiiiiiee et
CABLE - steering 58” (see page 29) ................
BOLT - 5/16" - 18 X 1-3/4" ....ovveeeiiiieeeieee e
BOLT - 5/16" - 18 X 7-1/2"....oveveiiiiieeeiee e
LOCKWASHER - 3/8"......oiiiiiieiieeeiee e
NUT = 3/8" = 16 cvviieeiieee e
FITTING - male adapter.........ccccoevveeeiniierennnnn
FITTING - male adaptor 90° .........cccoveeereeennnnns
SCREW - set 5/16” - 18 x 1/2” square head .....
LOCKWASHER - 1/4" .....ocoiiiieiiiiee e
NUT = 2/47 220 oot
CLAMP - cable......ccvveeiiiiiiiiiiiiiee e
BUSHING - cable ........ccooeeiiiiiieiiieee e
BOLT - 1/4" —20 X 17 c.eeeieeiiiee e
BRACKET - cableend ..........ccccevvviveiiniieeenen
NUT - 10CK #10-32 ..o
WHEEL ASSEMBLY - not shown .....................
TIRE - 18 X 9.50-8....ccccivviveeeiiiee e
RIM - Wheel.....ccccocooiviiieee e,
NUT - 1ug 1/27-20 ..oooeiiiieecciiiee e

See page 29 for steering cable kit.

casecoltingersoll.com



INDEX C43293 STEERING CABLE KIT (5020V)

INDEX

casecoltingersoll.com



INDEX
REF. PART NO.
1 C42894
2 193-1000
3 C42895
4 111-111
5 195-102
6 131-71
7 113-4
8 C42896
9 C42897
10 C42898
11 Cl6714
12 C42901
13 C16745
14 195-533
15 131-1352
16 113-103
17 131-911
18 113-4
19 195-102
20 C42903
21 131-71
22 C42902
23 C42904
24 C34173
INDEX
1 C44942
2 C44948
3 C37631
4 C44949
5 C42895
6 C44952
7 111-132
8 C42056
8 C44959
9 131-911
10 113-1
11 C45120

C43293 STEERING CABLE KIT (5020V)
(includes cables and hardware for both sides)

DESCRIPTION

CABLE - StEEINNG 467 ...ttt e e e et rrr e e e e e e
AN L0 I 0 PP
BUSHING - steering Cable ...
1@ I I 7 e 0 I A o7 4 £ T- Vo [ TS
WASHER = L/A7 .ottt
NN L I o PR
BOLT = 1/47- 20X 17 ooeeicieiee et eee et e s etae e e s e e e eatae e e e entaeaeeenees
BRACKET - steering cable end ...
LINK - control Cable............ouveiiii e
BELLCRANK ..ottt sttt sttt e e s s nbae e e s stae e e e nneaeee e enees

BUSHING ....coiiitiiie ittt et sntee e e e
BRACKET - bellcrank MouNting.........cceeeeeiiiiiiiiieeeee et ee e e ssvveneeeee s
(210 7 I ] To 10| (o =T o USRS
WASHER = 1/27 .ottt
NUT - 3/8”" - 16 flange 10CK ........ccoieiiiiiiii e
BOLT - 5/16” — 18 X 17 .oiiiiiieiee ittt sttt
NUT = 5/16" = 18 ..ereiieiieiiiie et et ettt e e et e e s e e e e nnrae e e e ennees
BOLT = 1/47 — 20 X L7 oreeeeectieee ettt ettt e e e e e snnae s
WASHER = 1747 ..ottt e e e e aaaee s
PLATE - cable MOUNTING ....uvviiiiiieiiiie e
NUT = 2/47 = 20 JOCK ... evveieiieiiiee e ciiiee ettt et e e snneee s
BRACKET - cable MouNnting...........coouiiiiiiiiiii e
ARM - traNSMISSION .....vviiiiiiiiiie ittt et e bee e e s nnbae e s s snbeeeeseneeas
L VIR o] ] o SRS

LIFT LEVER

LEVER = Tttt e et
L V@ N I 11 PRSP RR
GRIP - handle ...
EXTENSION - [ift leVer, UPPer.....coii ittt
BUSHING ... ..ottt e e et e e s etbe e e e e nbe e e e enreas
BRACKET - lever l0CK QOWN .........oooiiiiiiiieieeee e
BOLT - carriage 5/16" - 18 X 3/4” ....coo ottt
SCREW - 5/16" - 18 x 5/8" allen head ............cccccevviiieiiiiiiii e
SCREW = 5/16" = 18 X 3/4” ...ttt
NUT - 5/16" - 18 flange 10CK .........cccvvieeiiie e
BOLT = 1/47 = 20 X L/27 oottt
SPRING = tOFSION ...vviiiiiiiiie ettt

casecoltingersoll.com



INDEX TRANSMISSION AND DRIVE CHAINS
(5018CD)

casecoltingersoll.com



INDEX

m
(JOI\JI—"_I.I

23
24
25

PART NO.
C46058
C28317
C45887
C37652
C45888
C37657
C45928
C45933
C37661
219-20
C37994
C45927
C45929
C37998
C37999
C38000
C38002
C38003
C38004
C38005
C38006
C44083
126-6
C38008
C38009
C38010
C38011
C38012
129-105
C32891
126-9
C37626
C37625
NSS
C38016
C38017
C37627
C38018
C37724
C37698
C37699
C42895
C42896
C37705
C37616
192-23
113-241
192-21
129-103
192-20
195-104
113-412
113-103
195-102
131-71
113-4
193-1000
111-366
131-1352
C15557
C15556
138-138

TRANSMISSION AND DRIVE CHAINS
(5018CD)

DESCRIPTION
SPACER - hub
CAP -hub ..o,
WHEEL ASSEMBLY - drive
TIRE = 18 X 7.50 = 8 . .eiii ettt ettt ettt e et n
RIM = WHEEL ...ttt e ettt e e e e e et e e e e e e anneeeaaaeeaan
NUT - lug 1/27-20.....ccccvvvveennn.
BEARING - wheel hub...............
HUB = WHEEI ..ttt ettt e e e e e ettt e e e e e e e s s nbbe e e e e e annnneeaaeaaan
BOLT - 1UQ 1/27 = 20 X L-L/A7 ..ottt ettt
FITTING - grease 1/4" - 28 self tapping
SPROCKET - final drive ..........cccooeiieeiinine
CHAIN - fINAIAFIVE ...t e e e e e e aan e as
AXLE - drVE WREEI ...ttt e
COLLAR - Support.....ccccceeeeeeenen.
WASHER - 3/4” 10 gage............
BEARING - idler sprocket 1/2”...
SPROCKET - idler (includes bearings)
BEARING - idler sprocket 3/4”.........ccooeuvnee.n.
CLIP - transmission dump valve ....
SHAFT - idler SpProcket ...........oooouiiiiiieiiiiiiiieeee e
SPROCKET - transmission (includes brake disSc)..................
CHAIN - primary driVe.........cooccueeeiiiiie e
KEY - 1/8” X 318" WOOAIUTT.......eeeiiiieieieee it e e e e e eeea e e
TRANSMISSION L.H. (shown) (CW)
TRANSMISSION - R.H. (CCW) ..o
DIAPHRAGM - transmission ...
KIT = S ettt e ettt e e e ettt e e e e e et e e et eeaeeeaan
KIT - reservoir, transmission
NUT - 2/27 - 13,
SEAL - Oil..ooiiiiiiiiiice,
KEY - WOOAIUFF 1/8” X L/2” ...ttt ettt e e
BRAKE ASSEMBLY = L.H ittt
BRAKE ASSEMBLY - R.H.........
CALIPER - brake.................
LEVER - caliper LH............
LEVER - caliper R.H............
PAD - brake (set).........c.......
BRACKET - caliper..............
COLLAR - caliper rod..........
ARM - transmission L.H.............
ARM - transmission R.H ............
BUSHING - cable end................
END - steering cable..................
CABLE - steering.......ccccccceeeeenn.
CLAMP - steering cable.............
LOCKWASHER - L/27 ..ottt ettt e ettt e e e et e e e
BOLT - 3/87 — 18 X 37 ..ttt etie ettt ettt e bt e ettt et e ettt b e b et bt ek e e e bt e ket e be e et et e et r e e ne e e
LOCKWASHER - 3/8”
NUT -3/8" - 16...ccccvvveeinieennnn.
LOCKWASHER - 5/L1B"......ceiuiieitiieeitee sttt ettt ettt ettt sbe et sbe et e bt enaee e
WASHER - 3/87 ... ettt ettt b et
BOLT - 1/2" - 13 x 1-3/4”
BOLT - 5/16" 18 X 1" .....cccueenneee.
WASHER - 1/4".....cccoiiiiiiinnn
NUT - 1/4” - 20 lock ...................
BOLT- 1/47- 201"......ccocvievieennen.
NUT - #10 - 32 10CK.....eveiivierieeeriiienie e
BOLT - carriage 3/8” - 16 x 1-1/4"....................
NUT - 3/8” - 16 flange lock
SHIM - .050” ...cccvviiiiinriiecee,
SHIM - .010" ..o
PIN = TOI L/A7 X L-T/27 etttk rb ekt b e bt e e et e nne e

casecoltingersoll.com



INDEX CROSS SHAFT (TRANSMISSION)
(5018CD)

! ‘.

INDEX DRIVE PULLEY AND CROSS SHAFT (TRANSMISSION)

q@?

.*®“@° SN
./©\® @‘
.

®

casecoltingersoll.com



INDEX
REF. PART NO.
1 C37995
2 126-9
3 C37694
4 C37702
5 C38014
6 C37700
7 C37704
8 C38015
9 C37703
10 C38019
11 C37695
12 113-110
12 113-104
12 113-103
13 192-20
14 129-102
15 84-45
INDEX
1 C26437
2 C37725
3 C46092
4 C46100
5 Cl16714
6 C37700
7 C37704
7 195-102
8 C46097
9 C37703
10 113-207
11 C46088
12 113-103
12 113-121
13 192-20
14 129-102
15 131 -938
16 C46102
17 195-2067
18 132-318
19 C15672
20 113-209
21 131-1352
22 C46105
23 111-342
24 C14768
25 195-103
26 131-1181
27 83-55

CROSS SHAFT (TRANSMISSION)

(5018CD)

DESCRIPTION

BELT - tranSmiSSION AlIVE ........coovviiiiiiiiieeeeeeeeeeeeeeeeeeeee ettt ee e e e e ee v aeaeaaaees
KEY = WOOAIUFT 1/8” X L/27 ..eeveeeieeereeesiteresesetssesssssesssserererererersrererersrsrerera...
HUB - drNVE PlALE ....eeeieee ettt s e e e e e e e e e e e e e e e nnrenee s
SPACER = DOt ...
[y (N O A
[ I I o 1Y P
WASHER - 1/4” 10 QA0 ... vveeeeiiiiiieeeciiee e e steee e s staee e e sntaee e e s sttaee e s ssbaeaessnraeaesanes
SH AT = ClOSS ..ttt e et e et e e e et e e e eaaa e ees
SPACER ... e
[y L O
PULLEY - drive (includes drive plate) .........ccccuveiieee i
BOLT = 5/16 = 18 X 2-1/4" oottt aeaaaaaasaaaaassaasaasaees
BOLT = 5/16" = 18 X L1-1/4 ccoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee ettt avaaasassaaanans
BOLT = 5/16" — 18 X L cooeiieiiiiiieieeeieeeeeeeeeeeeeeeeeeeaeeesesesessassssssssssssssssssssssrerererares
LOCKWASHER = 5/16" .....ccoiiiieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee et aeanaaaees
NUT = 5718”7 = 18 ..oeeeiiiiiiiiiieeeeeeeeeeeeee ettt ee et ee e ar e asasaesssssesssssssssssssrarnrsrnres
SCREW - Set 1/4” - 28 X 3187 ..o

DRIVE PULLEY AND CROSS SHAFT (TRANSMISSION)
(5020V)

BELT - tranSMIiSSION AIIVE ....uuuueiiiiiieiiieee et e e e e e eeabe e e e s e eeaees
KEY =5 X 5 X 25 MM et e e e e s e e e e eaas
HUB - drVE PIALE .....eiieiiiiiie ettt
[V (@18 ANl I o | 1= T
BUSHING ... .ot e e e e e et e e e e e e e e e et e e e eeseeeraes
[ I AN I o | €1 V/ T
WASHER = 5/16” 10 Q&....ciitiieeiiiiieeeiiieee e siiee e s sieeee e ssiaeeeessiteeeessnbaeeessnsaeeessnes
LTA AN 1 = o Y i
S N ol B ol (11 TP
SPACER. ..o
(2O T I T £ St 1 10
PULLEY - drive (includes drive plate) .........cccvuieriiee i e e
21O I I A S < 35 G
BOLT = 57168 = 18 X 2 e ettt eaaraaaa

PIN = COUBI ..ttt enb e nrnenenee
PULLEY = HIET ittt ettt sttt ettt et e e snba e e s nnnaee e
BOLT - 3/8" = 16 X L-1/2" ..ottt sttt
NUT - 3/8" - 16 flange 10CK .......ccoiviiiieiee e
SPRING = tEBNSION. ....eiiiiiiiiiee ittt e s e e sb e e e snneees
BOLT - carriage 3/8” - 16 X 17 ..ccoiiieieeiiiiiee ettt ettt
SPACER = 3/8" X L/27 ..ottt ettt
WASHER = 3187 ..ottt ettt ettt e e e et e e e e e e e
NUT = 3/8" = 16 IOCK .....ueeeiiiiiie ettt e
SETSCREW - 5/16" = 18 X 5/16" .....uveiieiiiiiieeciiiee ettt e saee e saee e

casecoltingersoll.com



INDEX HYDRAULIC SYSTEM
(5020V)

casecoltingersoll.com



INDEX

©CooO~NOOThA,WNEM

WWWWWNNNNNNNNNNRPRPRPRPREPRPRERPERPRRE
A WONRPOOO~NOUPRA,WNREPOOO~NOOOUIAAWNEO

m

PART NO.
131-69
195-103
113-119
C45495
C37769
C37639
C37772
C37778
214-254
C37637
C37636
C42785
C42784
C42784
C42784
C42784
C42784
218-5280
218-5182
214-274
C37787
113-3
195-102
131-1102
131-934
C34808
192-19
C41986
C32455
113-102
131-911
C41978
C46083
113-3

HYDRAULIC SYSTEM
(5020V)

DESCRIPTION

NUT = 10CK 5/18” ...eeiiiiiiiiie ettt staee e
WASHER = 5/168” ...ciiiiiiiie ettt seee et
BOLT - 5/16" - 18 X 2-3/4" .eeeeeeiieee ettt
BUSHING - TUDDET ..ot
COOLER = Ol cuviiieiiieiee e
CAP - 0l tANK ..o
MOUNT = Oil COOIET .eviiiieiiieeee e
TANK = Ol e
CLAMP = NOSE 5/8".....oeiiiiiii ettt
L I o | SRS
HEAD - Ol fIlEI ...t
HOSE - 5/8" x 11" (12" cut to length) ........cccovveiiiiieiiiiiee e
HOSE - hydraulic 3/8” x 13" (48 cut to length) .............ccccvvveeneennn.
HOSE - hydraulic 3/8”" x 29" (48 cut to length)...........ccccccvvvveeneeenn.
HOSE - hydraulic 3/8”" x 27" (48 cut to length) ...........cccccvvveeeeeenn.
HOSE - hydraulic 3/8”" x 38" (48 cut to length)............ccccvvvvveneennn.
HOSE - hydraulic 3/8” x 24” (48 cut to length) ...........cccceeiiiieens
FITTING - male 90° adapter .........coooiiieiiiniiiee e
FITTING - male tee adapter........c.cooeiiieiiiiiieee e
CLAMP = NOSE 3/8"....coeiiiiiiie ittt et
GROMMET- 1/27 ID X 1" OD .etvviiiiiiiiie ettt
BOLT = 1/47 = 20 X /A" oottt naee e
WASHER = L/47 .ottt
NUT = 2/47 = 20 [OCK ... evveeeiiiiiee it
NUT - 1/4” - 20 flange 10CK .......coooiiiiiiiiieee e,
BOLT - 1/4" - 20 X 3/4’ self-tap......ccccveeeeeeeiiiiiieeeee e
LOCKWASHER - 1/4" ..ottt
FITTING - 3/8" hose barb X 3/8" FM JIC .......ccccoivvieieiniiiieeeeeen
O I PSR SR
BOLT - 5/16" X 18 X 3/4” ..ottt
NUT - 5/16” - 18 flange 10CK ........ccuviiiiiiiiii e
FITTING - 5/8" hose barb x 1/2" FM JIC ........cccoviveeeiiiiiee i
MOUNT = Ol tANK ..o
BOLT - 1/47 = 20 X L/27 woeee oottt

casecoltingersoll.com



INDEX

WIRE COLOR CODE

DG - Dark Green
T/8 - Tan/Black
B - Black BW
Y/B - Yellow/Black PTO
Y - Yellow SWITCH |i
T - Tan 8
DG/Y - Dark Green/Yellow T \V
(o] - Orange B/Y
YR - Yellow/Red
B/W - Black/White
BL - Blue
8/Y - Black/Yellow R ®\ BL )
G/B - Green/Black R
R e S — )
G - Green R
w " white HEADLIGHTS LIGHT o
AMMETER HOURMETER
— R ff—
(== T
SWITCH
—= +
wW=-—T\-
o] B -, v, V-
R ———— e\
IGNITION
SWITCH 6B M
\.I‘VVVV\_‘
., W, V, V.V, V, W
T
ENGINE ALT.
. O 1
MAG. G 1 —
CARB BL —
no. R o ————
oiL H :
PRESSURE w—
SWITCH Y PPy
NI TSNS
STARTER 0
B
PTO L
I@ B/Y A
CIRCUIT | aB
m BREAKER
.8
N R
| S Y
@\ R o 5 "@
() :
1o SOLENOID
= +
BATTERY YR
=S| @ an 5@
Y/B
:
B
L =
BRAKE D G/B J
SWITCH D \ /__
SEAT SWITCH bary I J
T
‘ bs
TRAVEL ™8
LOCK Y Y/B

SWITCH

casecoltingersoll.com




INDEX

REF.

[e2N¢é)] WN -

[
= O w©o~

12
13
14
15
16
17

18
19
20
21
22
23

PART NO.
C45535
C45539
C37505
C32178
C22573
C37508
C37509
C14304
C31937
C44469
C43044
C30267
C32407
C32397
193-63
C32396
C29413
C45917
C45536
C45537
C37521
182-525
192-18
193-1000
182-528
C41010
C44261
C37511
C37528
C44075
C33024
113-3
131-934
192-19
129-101
C37523
C37531
C41643
C42240
C31947
C30260

ELECTRICAL SYSTEM

DESCRIPTION

HARNESS - WIr€, MaiN ......ccvvviiiiiiiiiiiiiiiee e ee e e e eees
HARNESS - wire, alternator and magneto............ccccceeevviiiiiieeenenn.
BREAKER - Circuit, 10 @mp ....cciiiiiiiiiiiiieee e
HEADLIGHT ...ttt

LENS - headlight.........ccvvvviiieiieee e

BULB - headlight..........cooeviiieiiiiee e

RECEPTICAL. ...ttt

GASKET - headlight...........coovveeiiiieeeee e
SWITCH - PTO (also use C31619 Cap) ...ceevveeerviirvrieeereeeeesiiinnnnns
NUT - 1/2” - 27 (Black) PTO switch retaining...........ccccceeeviieeennnnn
SWITCH - headlight ..........cooiiiiiiii e
SWITCH - igNitioN ....eeeiiiiiiiiiii e
[N A T o110 o RPN
CAP - nut, ignition SWItCH ..........ueiiiiiiiiiiee e
LOCKWASHER - 5/8" ...ttt
NUT - 5/8” - 32 ignition SWItCh...........cccvvvviiiiiii e,
AMMETER ...ttt
METER - NOUF ..ottt
LIGHT = 0l e
SWITCH = SEAL.....ci it
Y O o I 1 (= S
SCREW - #10 - 32 x 3/8” (safety switch mount) .............ccccceevnneen.
LOCKWASHER - 3/16 (safety switch mount) ............cccceevviierennnne
NUT - #10 - 32 Lock (safety switch mount)...........ccccoeceveeiniineennnn
SCREW - #10 - 32 x 1/2 (safety switch mount) ...........ccccccoevinnnen
BATTERY - 12 VOt
WIRE = SEAMEI ..eeviiiiiiiiiieieie e
CLUTCH = PTO ittt
CABLE - ground...........ooeiiiiiiiiiiiieieeee st e e sivrre e e e e e e eennnes
WIRE - headlight..........oooviiiii e
SOLENOID = StArt ....coeiiiieie e
BOLT - 1/4 - 20 x 3/4” (solenoid mounting)........cccccveeeveviiivnvenennnenn.
NUT - 1/4” - 20 (solenoid mounting) .........cccceeerrieeeenniiene e
LOCKWASHER - 1/4 (solenoid Studs).........ccccovvveeeiniiine e
NUT - 1/4” - 20 (S0lenoid StUAS).......coocuveeeiriieieiniiiee e
CABLE - battery positive to Solenoid ...........ccccceiiiiiiiiiiiieni
SWITCH - 0l TIght.....coeiiiieieee e
WIRE - groUNG ....oooiiiiiiiiiiiee et a e e
HARNESS - oil pressure sWitCh.........cccccceeiiiiiiiiiieiie e,
KIT - fUSE NOIAEI ...

FUSE - 30 @M oottt e eaaaans

casecoltingersoll.com



INDEX

9018CD

Lubrication reference guide

CAUTION

THIS MACHINE HAS AN IGNITION INTER
LOCK SAFETY SYSTEM. ALL CONTROLS
MUST BE IN NEUTRAL BEFORE THE
ENGINE WILL START

o,
1

UNLOCK

R

v}

N

ENGINES PRODUCE CARBON MONOXIDE o

WHICH IS AN ODORLESS DEADLY POISON
00 NOT OPERATE IN AN ENCLOSED AREA

P

C AUTION | TRANSMISSION COOLER a

! MUST BE KEPT CLEAN R

» » » SEE OPERATORS MANUAL << «

OPERATION OF CONTROLS

CONTROL THE SPEED THROUGH THE
CAUTION! Rreap operaTING I USE OF TRANSMISSION CONTROL ONLY.

. FoORwWARD
MANUAL BEFORE OPERATING I . NEUTRAL

A WARNING

DO NOT MOW WHEN CHILDAEN OR OTIERS ARE AROUND
NEVER CARRY CHLDREN.

THIS MACHINE REVERSE

FAILURE TO OBSERVE THESE PRECAUTIONS
COULD RESULT W SERIOUS INJURY OR DEATH.

THROTTLE

casecoltingersoll.com



INDEX

OCO~NOOUITAAWNNRELEM

el el
WWN RO

n

PART NO.

C39527
C39528
C46060
C46061
C40954
C37464
C37495
C37496
C37502
C37498
C37500
C38807
C37504
C44340
C46068
C46069

DECALS

DESCRIPTION

DECAL - front side R.H. (ShOWN) .......ooooiiiiiiiiiiiii e
DECAL - front Side L.H......oeiiiiiiiiieeee e
DECAL - rear side LH. (5018CD).......cccccuveeiiiireeiiiiieesiiieeaeanes
DECAL - rear side R.H. (5018CD) shown...........cccccceeerinnnnnen.
DECAL - instrument panel ...........cccocveeee e,
MEDALLION - “INgersoll” ........coveieeiiiiiiieieee e
DECAL - OPEratioN .......c.cvvvieeieee e i ciiiieeeee e e s e sritreee e e e e e s s snnrneee s
DECAL - caution interloCk ...........ccceeviiiiiiiniieeiee e
DECAL - UNIOCK/IOCK ......veeeeiiiiiee e
DECAL - rUN/PAIK...ccoiiiiiieiiiiee et
DECAL - danger carbon monoXide ..........ccoccveveeriiieeenniiieeenne
DECAL - [UDFICALION........uviiiiiieeeieciiieeee e
DECAL - Clean COOIET..........ceiiiiiiiiiieiee et
DECAL - “WARNING” ....ooeiiiiie ettt
DECAL - rear side LH. (5020V) ...
DECAL - rear side R.H. (5020V) shown .........cccccceeeevivcivnnnen.

casecoltingersoll.com



INDEX

INDEX

casecoltingersoll.com



INDEX

@m\lm(flbwl\)ldl—‘m

NNNRPRRRRERRERRERE
NRPOOONOUIANWNRO

INDEX

O©CoO~NOOTS,WNPE

PRRPRRRRRER
OCURDMWNRO

PART NO.
113-207
C44489
131-938
C43967
NSS
C43375
C43992
113-3
131-934
C43962
C43964
113-1
C43963
113-219
131-1352
C43961
C43960
C43412
193-1000
C44361
C44364
C44367
132-6

C33024
C43966
C43983
193-1000
C43969
129-101
192-19
113-1
131-934
113-3
C43965
C33744
C43985
NSS
C44495
C44471
195-529

ELECTRIC DECK LIFT
WINCH STYLE

DESCRIPTION

BOLT = 3/87- 16 X 17 eooeee ettt ettt e e e e e s e e e e e e
SCREW - 3/8"-16 x 17 socket head.........ccooeeeveieiiiiiii e,
NUT - 3/8" - 16 flange 10CK ........ccoiviuriiiieii e
MOUNT = WINCH . .uuutiitiiiiitiiiiiiiirirererr bbb ererabarebarsrarerererarerarerararereres

PIN - CAbIE KEEPET ..ot
BOLT - 1/47 — 20 X BIA7 ettt
NUT - 1/47 - 20 flange 10CK ........coiiiiiiiiiiiiee e
COVER - SOIEN0I. ....coiiiiiiii ittt
GROMMET = 17 X 718" ..ottt
BOLT - 2/47 - 20 X L1/2” .ottt
MOUNT - SOIENOIA ...ttt
BOLT - 3/87 - 16 X 27 1ottt
NUT - 3/8” = L6 I0CK ... eeeireiieiie ittt
SPACER. ... e
STRAP = It r e
DECAL - “POWET Lift"....coieiiiiie ettt e
NUT = #1032 ..ottt ettt st et et e e st eesmte e e sneeesneeenneeeas
ARM = 1 1 e e a e e e e aaae
MOUNT = D @Mttt e e e e e e e e e e e e e e
PIN = PIVOL. et e e e e e e e e
PIN - COtter 1/16” X 5/8”.....eiiiieeiiee ittt

ELECTRICAL ASSEMBLY (DECK LIFT)
WINCH STYLE

BREAKER - 40 @mp, 12V ...oooiiiiiiieiiee ettt
NUT = 10 - 32 oottt ettt saee e st e e saee e snbeeennne e
HARNESS - WITE ..ottt ettt
NUT = L/47 220 1ottt ettt esabe e nane e
LOCKWASHER = /4" ..ottt
BOLT - 1/47 = 20 X 1127 oottt
NUT - 1/47 - 20 flaNQE ...evvvvieeeee e
BOLT - 1/47 - 20 X /A" ..ottt
BRACKET - SWILCH ...ttt
SWITCH = ML oo
SWITCH = lifl oo
PLATE - switch identification (early production) ...........c.ccccovvieieiniiiennns
DECAL - switch identification (current production) ...........ccccceeevvveeeennnnn
NUT - 15/32” - 32, SWILCH ..eeiiviiiiiie et
WASHER - 1727 .t

casecoltingersoll.com



INDEX

INDEX

casecoltingersoll.com



INDEX

-
ocooo\lcnm.bool\n—\m

B
N

~NoO oo~ WNE

PART NO.
C45697
C45700
C29804
195-2067
132-320
113-426
131-1182
C45768
113-103
131-911
C45766
C45706

C45705
C45775
C45780
C44495
C30261
C30260
C24813
C31948

ELECTRIC DECK LIFT
CYLINDER STYLE

DESCRIPTION REQ'D
(@10 1N I o3 Y 1T 1= U PSSRRR 1
BAR = CIOSS ...ttt e 1
PIN = ClEVIS 1/27 X 2-1127 ..ottt et 1
WASHER = 1/27 .ottt sttt e e e n e e 2
PIN = COLEI 3/327 X /A oottt 1
BOLT = 1/27 = 13 X 2-3/47 ..ottt e ettt a e s eabaea e s saaeaaeans 2
N L I T o T SRR 2
LINK = SPBCET .ttt UAR
BOLT = 5/16" — 18 X 17 oreieiiitiiieeiitiiee e s sttete e e sttt e e sittee e s sntae e e e stbee e s ataaaeesssbaeaesssnaeeannes 4
NUT - 5/16” - 18 flange 10CK ......cooiieieii e 4
SHIM - CYlINAEI MOUNT......co e e e e ae e e e e UAR
CYLINDER = Tt oeieiiiiiee ettt ettt st e e et e e e s snbe e e e s snbaeaeesnraeenas 1

ELECTRICAL SYSTEM (DECK LIFT)
CYLINDER STYLE

HARNESS - Wil€ .ceeiviiei ittt e et e e e e e e e et s e e e s e s e e st e e e e s s seebaaaeeeeas 1
S WV T CH .ot e e e et et e e e e e e e e et e e e e e e e e e e e e e eaaaaaaees 1

NUT - 15/32” - 32 with boot (switch mounting) ...........ccceeiiiieiiiiee e 1
(3] @7 A I 11 =31V (] T 1
[ (O ] = = e (U= YT 1
FUSE - 30 @IMP ittt et e et e et e e s et e e e et e e e etbee e e s nnbeeeeenes 1
CONNECTOR - WIr€ NAIMESS ....eceeeieeietee ettt et e e e e e e e e e s e e e e eaaas 1
CONNECTOR - [ift CIUALOL .....ccoeeevitee ettt e e e s e e e e e s e s eeaaaes 1

casecoltingersoll.com



INDEX TRANSMISSION - ZT DRIVE
(5020V)

Phantom gear teeth on Ref. 3 must align
with gear Ref. 23

casecoltingersoll.com



INDEX

REF.

O©CoO~NOOTRWN

10

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

PART NO.

C40898
NSS
NSS
NSS
C40902
C43685
C40904
C40905
C34464
129-102
C40908
C40909
C40910
113-12
113-119
C34447
C34446
C37736
C37740
C37739
C37737
C37738
132-320
C37730
C37731
C37732
C43686
C43687
C43688
C43689
C43752
NSS

TRANSMISSION - ZT DRIVE
(5020V)

DESCRIPTION

HOUSING - @XIE...eeeiiiiiiiiie ittt
BEARING - Dall.....ccooiiiiiiiiiiiiii e
BEARING - flanged.........coovvveiiiiiiiiiiee e
PIN = ClEVIS ..ottt e

HOUSING - hydro MOUNt .......ooviiiieeiiiieee e

GEAR - B0T ...ttt ettt e e e et e et e e e nraaa e

GEAR = AMVE .eoiieeie ettt e

SHAFT = @XIB.cciiiiiee e

BEARING ..ottt ettt e et a e eae e e e

NUT = 5/L16" =18 ...eeeiieiiiiiee ettt e et e e tee e s e e nntae e e e e

SHAFT = BraKe ..ocoeiiiiie ettt seree e

RING - FetaINING ..evveee e e e e s rre e e e e e e e

BALL - 3/87 ... ettt

BOLT - 1/4 - 20 X 2-1/2" oottt

BOLT - 5/16" - 18 X 2-3/4 ..ottt

WASHER. ... s

PIN = SPIFAL..eeieieiieie e

SPACER - MOUNTING ..eiiiiiiiieiiiiiee et

SPACER - DEANNG ...eeiiiiiiiie ittt

BEARING - Dall .....coveiiiiiiieeiiie et

RING - FrtaINING «eeeieeiiiiiiieiee ettt e e e e

GEAR - INPUL .o

PIN = COUBI ..ttt nenraeneee

BAND = BIraKe ...cccoiiiiieeiiiiee et

DRUM = Brake ......coiviiiiiie e

LT (=3 =] ] o USSR

GEAR - 17T ottt ettt sabeee e

GASKET-NOUSING .....cetiiiiiiiieiiiiiie e

SEAL = Ol 1uvieiiiiiiie e

“O" RING ..ottt e e a et e e s araaa e

GREASE - 10 0z. tube (2 required) ........ccuvieeeieiiiiiiiiiieeeee e

GEAR - (US€ C43685, CA3686) ......cvvveeiiiiiieeiiiiiieeeiiiieeesireeeesnisenaeans

casecoltingersoll.com



INDEX HYDROSTATIC PUMP-ZT DRIVE
(5020V)

casecoltingersoll.com



INDEX

REF.

O©CoO~NOOOTA,WNPE

NNNNNNNNNRPRPRRRRRPRRRRR
ONOURWNRPOOONOUANWNRO

PART NO.

C45398
C45399
C34124
C34125
C34126
C43690
NSS
NSS
NSS
NSS
C34128
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
C45408
NSS
NSS
NSS
NSS
C43751
C43750
C43749
C34129

HYDROSTATIC PUMP-ZT DRIVE
(5020V)

DESCRIPTION
TRANSMISSION - hydrostatic L.H. (CW) ......cccoeviiiniiieiienne
TRANSMISSION - hydrostatic R.H. (CCW).......cccocevvveerineenne
PLUG - PIPE cetiieiiie ettt e e sieeee e e e
PLUG - 9/16- 18...ooiiiiiiieeee e
PLUG -7/16-20......cciiieeiiieieee e
KIT - check valve (with check ball) top ..........ccccvevernnneee.
PLUG - check valve .........cccoccveeiiiiiiieeeee e,
“O" RING - .078" X 468" ....oeeiiiiiiiee et
BALL - ChECK ...t
SPRING ..ottt
L o) 7= 3= PR
“O" RING - .072 X .351 oo
SPRING ..ot
SPOOL - DY PASS ..vvvviiiieeeiiiiiiieeeeee e s sssiieeee e e e e e e
PLUG - DY PASS..ciiiieiiiiiiiiiiiiee s
“O" RING Lot
SPACER ...t
SEAL = TP et
RING - retaining ...c.cooveeeiiiiiieeeieeee e
SEAL = liP e
SEAL - liP e
SEAL = TP et
KIT - check valve (with poppet) bottom .............c.cceens
PLUG - check valve .........ccccocoiiiiieniiiiec e
“O" RING - 078" X .468" ......oeeiiieeirieniee e
POPPET - ChecCK......coooiiiiiiecee e
SPRING ..o
GASKET = DOAY....ccitiieiiiiieiiie ettt
KIT - Charge PUMP ...coooiiiiiieie e
“O” - RING - charge pump COVEr.........cccovuiiieiiiiiie e,
KIT - seal (includes ref. 6, 10, 14, 15, 16, 17, 18, 19 and 20)

casecoltingersoll.com



